Rockland Drinking Water System

Waterworks # 210000639
System Category — Large Municipal Residential

Annual Water Report

Prepared For:
The Corporation of the City of Clarence Rockland

Reporting Period of January 15t — December 3152023

Issued: February 8%, 2024

Revision: 0

OCWA

£\ ONTARIO CLEAN WATER AGENCY

=—= AGEMNCE ONTARIENME DES EAUX

This report has been prepared to satisfy the annual reporting requirements in O.Reg 170/03 Section 11
and Schedule 22



Ontario Clean Water Agency — Rockland Drinking Water System — 2023 Annual Water Reports

Table of Contents

(1T o To L @ A\VE 11 F=1 o 11 1 o P RRPRt A
Compliance RePOrt Card ......c.cceiiiieeiiiiiinniiiiiieniiiiiieiiiiemiieesiessirsstmesssstsassss A
System Process DesCription......ccicuciiieeiiiiiiiiieiiiiiiiiiiiiieiirisiiraiirneirnesisssisssssrsessssasssnes A
RAW SOUFCE ..ttt e sttt e e sttt e e s am et e e e sm et e e e s mee e e e smneeeesamneeeesamnneessanrneesnans A
TrEATMENT ... e e e e e s A
Treatment Chemicals used during the reporting YEar: .......cuviicciiee et e et e e e reee e e e eaeeeeaes B

D1 g o TU] o] o F T TSP URRPPRN B
Summary of Non-ComplianCe.......ccuceiiiiiuuiiiineniiiiiieuiiiiiemiiiiiesiiiiemiimssessmassss B
Adverse Water QUality INCIAENTS........uiii et e e e ebre e e e e e e e e e aaee e e eanees B

N oY B o] oY o1 1= o Tl <SPPI B
Non-Compliance Identified in @ Ministry INSPeCtiON:........ccuviii i B
FIOWS .. C
RAW WALEE FIOWS ...ttt sttt ettt ettt ettt et esb e saeesanesane e C
Total MONthIY FIOWS (M3/d).c.uviiiieieiii ittt ettt ettt et et e et eestveeeaeeestaeeeseeentseeeseeeseeenseeenteeenseeenes C
Treated Water FIOWS ...c..coiuiiiieeee ettt sttt et e b e e s s D
MONTHIY RAEEA FIOWS ...ttt et e e e e et e e e e e e e et baeeeeeeeesabbaaeeaaeeesnbbsaeeaaaeeannsnsaeeaaaaaan D
Regulatory Sample ResSults SUMMAIY .....cieeieiieeiiiienieieeertenerteneerensceeessesenssessssesssssessassessnnens E
Y ol ge oY fo] foT={Tor= | BN =T d 1 V=SSP E
(0] o1 =Y o o F=1 I =T o =P E
INOFEANIC PAramMELEIS ....eeeeiiiiiieieeet ettt e e e e ettt e e e e e e s bbb et e e e e e e s asbreeeeeeeeesananrneeeas F
Yol =T [0 1T AT T 4T o] =SSR F

O AN C P aramM B OIS . s G
Additional Legislated SAmMPIES ......ccccuiii i e et e e e e rae e e e eanees H
Major Maintenance SUMMAIY.......ccciireeiiiieiiineiiiiiiiieeisieeitrsesirassissssrsssisssssrssssssssssssnsssns I
Water Treatment Plant Maint@NanCe ........cooiuiiiiie ettt et e e s nee e saree s I
Distribution System MaintENANCE .....uvviii ittt e e st e e s sbe e e e ssabeeeesssbeeessaareeeesnes I

Appendix A - WTRS Data and Submission Confirmation.....cc.ccccceeerenierencreeniereenereeneceeneeenns K



Ontario Clean Water Agency — Rockland Drinking Water System — 2023 Annual Water Reports

Report Availability

This system serves more than 10,000 residents therefore the annual reports shall be made available
publically to residents of The Corporation of the City of Clarence-Rockland. Notification should be made
available on the municipal website and copies provided free of charge if requested at the Municipal
Office located at, 1560 Laurier St. Rockland On. K4K 1P7.

Compliance Report Card

Compliance Event # of Events
December 20, 2022 — 2 Non-Compliances
Ministry of Environment Inspections
January 24, 2024 — Awaiting Inspection Report
Ministry of Labour Inspections 0
QEMS External Audit Off-Site Plant Audit — 3 OFls
AWAQls 1TCApril 17 & 11 TC May 8
Non-Compliance 2 Sampling Non-Compliances, 1 identified in Inspection
Community Complaints 2
Watermain Breaks & Service Repairs 5

System Process Description

Raw Source

Raw water source for the Rockland Drinking Water System is the Ottawa River as per Permit to Take
Water #3168-B2JK5N expiring on June 30" 2028. Raw water intake facility consists of a 630mm HDP#
Series 45 pipe extending approximately 126 meters from the low lift pumping station into the Ottawa
River. Water is conveyed to the water treatment facility by one of 3 vertical turbine pumps.

Treatment

The Clarence Rockland Water Treatment Plant is a 13,500 m3/day conventional filtration type treatment
plant with Actiflo® pre-treatment. The Plant is located at 125 Edwards Street in Rockland and services
the City of Clarence Rockland and five Hamelets (Clarence Creek, St-Pascal Baylon, Hammond, Bourget
and Cheney) and supplements from to Limoges. The facility consist of the following components; Raw
water intake obtained from the Ottawa River and a low lift pumping station including three vertical
turbine pumps. Water is directed to two Actiflo® units followed by two rapid dual media gravity filters of
sand and anthracite. Filtered water is disinfected with sodium hypochlorite and can pass through a UV
system consisting of two units. A baffled chlorine contact tank of 233.5 m3 and two reservoirs having a
total capacity of 471 m3. Secondary disinfection is achieved via chloramination at the plant discharge.




Ontario Clean Water Agency — Rockland Drinking Water System — 2023 Annual Water Reports

Treatment Chemicals used during the reporting year:

Chemical Name Use Supplier

Sodium Hydroxide 50% Pre and Post pH adjustment | Sodrox

Aluminium Chloride Sulphate (PAX-XL6) | Coagulant Kemira

Polymer - Praestol DW27AG Flocculation Agent BASF/Solenis

Sodium Hypochlorite Post Disinfection UBA

Ammonium Sulphate Egﬁf:r(i?;?nisi;n:fcnon Canada Colors & Chemicals

Distribution

Water is pumped into the distribution system by four centrifugal high lift pumps. A Booster Station with
three centrifugal pumps is used for the water demand of the Hamlets. The rate of water supplied is
based on the three elevated water tower storage tanks and demand from the City of Clarence-Rockland,
its Hamlets and Limoges.

Summary of Non-Compliance

Adverse Water Quality Incidents

Date AWQI # Issue
April 17, 2023 161773 1 TC for Distribution Sample at the Clarence Creek Garage
May 8, 2023 161916 11 TC for Distribution Sample at the Clarence Creek Garage

Non-Compliance

requirement(s)

Legislation system failed to Details Corrective Action Status
meet
Reminded staff, requested samples be
0O.Reg 170/03 Alkalinity Missed te.qken at the .beginning of the sample Complete
Sch. 15 Sample period so that if they are forgotten there
is still left to take it
Non-Compliance ldentified in a Ministry Inspection:
L. requirement(s) system duration of the failure . .
Legislation failed to meet (i.e. date(s)) Corrective Action Status
Completed an incident review meeting
with operator, Established a second type of
MDWL NDMA sample too early Q3 2022 sampling calendar that has all of the Complete
Sch.C Monthly TSS missed May 2022 required samples on, prepared sample
coolers with the necessary bottles one
page

2023-2024 Inspection completed on January 24, 2024. Awaiting results.




Ontario Clean Water Agency — Rockland Drinking Water System — 2023 Annual Water Reports

Flows

The Rockland Drinking Water System is operating on average under half the rated capacity. During
summer peak demands both actiflo units are required to work in order to meet demand and fire
capacity levels in the water tower reservoirs.

Raw Water Flows

The Raw Water flows are regulated under the Permit to Take Water Ontario Regulation 387/04. Water
Taking and Transfers requires all water takers to report daily water taking amounts to the Water Taking
Reporting System (WTRS) electronic database. The 2023 Raw Flow Data was submitted to the Ministry
electronically under permit PTTW #3168-B2JK5N. The confirmation and a copy of the data that was
submitted are attached in Appendix A.

Total Monthly Flows (m3/d)
Max Allowable PTTW 14500 m3/d

16000
14000 | @ & > > & & > > > > > . 2
12000
10000
8000 W
6000 |— — e —
4000
2000
0
Jan | Feb | Mar | Apr | May | Jun Jul | Aug | Sep | Oct | Nov | Dec
=4¢=—Max Allowable (m3/d)|14500|14500|14500|14500|14500|14500|14500|14500|14500|14500|14500|14500
== Max Flow (m3/d) 7469 | 6688 | 7015 | 8008 | 9115 | 8990 | 8187 | 7545 | 8011 | 7167 | 7079 | 8853
Avg Flow (m3/d) 6042 | 5906 | 6069 | 6249 | 6925 | 7462 | 6654 | 6268 | 6466 | 6179 | 6042 | 6238
Monthly Rated Flows (L/s)
Max allowable rate - PTTW 167.8 L/sec
180
160 < < < . . . < < < . . 4
140
120 Al
100 ‘E@?DAQ]—'D—DW‘:‘*
80
60
40
20
0
Jan | Feb | Mar | Apr | May | Jun | Jul | Aug | Sep | Oct | Nov | Dec
=¢=Max Allowable Rate (L/sec)|167.8|167.8|167.8|167.8|167.8|167.8|167.8|167.8|167.8|167.8|167.8|167.8
== Max Rate (L/sec) 93.4 | 85.2 | 93.3 |100.2|105.5/126.2| 99.3 [100.0/100.2| 94.8 | 92.4 |102.5




Ontario Clean Water Agency — Rockland Drinking Water System — 2023 Annual Water Reports

Treated Water Flows

The Treated Water flows are regulated under the Municipal Drinking Water Licence Number: 175-101

Issue Number: 5

Monthly Rated Flows

Rated Capacity — MDWL WTP 13,500m3/day

16000
14000
12000
10000
8000 H\._.’.\_./._
6000 M{ : b W—
4000
2000
0
Jan | Feb | Mar | Apr | May | Jun | Jul | Aug | Sep | Oct | Nov | Dec
=4 Rated Capacity (m3/d)|13500/13500/13500/13500/13500/13500|13500|13500(13500(13500/13500/13500
== Max Flow (m3/d) 6732|6215 | 6287 | 7167 | 8520 | 8350 | 7388 | 7262 | 7729 | 6537 | 6722 | 7848
Avg Flow (m3/d) 5321|5389 | 5493 [ 5603 | 6206 | 6854 | 6008 | 5850 | 6143 | 5710 | 5646 | 5849
Rated Capacity — MDWL Booster Pumping Station 3,975 m3/day
4500
4000 —o > > > > & > & & & > e
3500
3000 /.—"'—'.=l~\
2500 — A
2000 :.\._./' - )—_L_
1500
1000
500
0
Jan | Feb | Mar | Apr | May | Jun | Jul | Aug | Sep | Oct | Nov | Dec
== Rated Capacity (m3/d)| 3975 | 3975 | 3975 | 3975 | 3975 | 3975 | 3975 | 3975 | 3975 | 3975 | 3975 | 3975
=== Max Flow (m3/d) 2389 (2122 (2160|2312 (3139 (3200|3133 3053|2939 2129|2189 | 2666
Avg Flow (m3/d) 1965 | 1888 | 1888 | 1966 | 2405 | 2538 | 2172|1992 | 2042 | 1873 | 1861 | 1889




Ontario Clean Water Agency — Rockland Drinking Water System — 2023 Annual Water Reports

Annual Total Flow Comparison

Please note that the booster station flows are included in the treated water WTP flows, and all flows are
represented here as megalitres.

Total Annual ML

2500

2000

1500 (g
1000

500 | =

2013 | 2014 | 2015 | 2016 | 2017 | 2018 | 2019 | 2020 | 2021 | 2022 | 2023
=—WTP 1440 | 1428 | 1646 | 1719 | 1618 | 1685 | 1647 | 1916 | 2007 | 2083 | 2328
Booter Station| 458 464 | 490 516 486 528 521 577 603 698 745

Regulatory Sample Results Summary

Microbiological Testing

No. of Range of E.Coli Results | Range of Total Coliform Range of HPC Results
Samples Results
Collected
Min Max Min Max Min Max
Raw Water 52 0 53 70 8100
Treated Water 52 0 0 0 0 2 4
Distribution Water 394 0 0 0 11 2 8

Operational Testing

No. of Samples Range of Results
Collected Minimum | Maximum

Turbidity, In-House (NTU) - RW 156 1.8 28.9
Turbidity, On-Line (NTU) - TW 8760 0.11 0.29
Turbidity, On-Line (NTU) — Filter #1 8760 0.03 0.91
Turbidity, On-Line (NTU) — Filter #2 8760 0.04 0.88
Free Chlorine Residual, On-Line (mg/L) - TW 8760 0.90 2.76
Combined Chlorine Secondary Disinfection, On-Line (mg/L) — 8760 0.83 3.18
TW
Combined Chlorine Residual, On-Line (mg/L) — DW 8760 0.7 2.9

NOTE: spikes recorded by on-line instrumentation were a result of air bubbles and various
maintenance/calibration activities. All spikes are reviewed for compliance with O.Reg 170/03



Ontario Clean Water Agency — Rockland Drinking Water System — 2023 Annual Water Reports

Inorganic Parameters

These parameters are tested as a requirement under 170/03. Sodium and Fluoride are required to be
tested every 5 years. Nitrate and Nitrite are tested quarterly and the metals are tested annually as
required under 170/03. In the event any of the parameters exceed half of the maximum allowable

concentration the parameter is required to be sampled quarterly.
e MAC = Maximum Allowable Concentration as per O.Reg 169/03
e <MDL = Below the laboratory detection level

(::yr:?::r:;;fi) Sample Result MAC l\l::Z'COf Exc::le/(;d“aﬂr:::s
Treated Water
Antimony: Sb (ug/L) - TW 2023/07/19 <MDL 0.1 6.0 No No
Arsenic: As (ug/L) - TW 2023/07/19 0.20 25.0 No No
Barium: Ba (ug/L) - TW 2023/07/19 13.0 1000.0 No No